TC B GRANT OF EQUIPMENT
AUTHORIZATION
Certification
Issued Under the Authority of the

Federal Communications Commission
By:

MiCOM Labs
575 Boulder Court
Pleasanton, CA 94566

Guangdong Welland Technology Co., Ltd.
No.85 MinKe East Road, MinYing Science
and Technology Park, ShiQi District,

Zhongshan, 528400
China

Attention: Hillary Chan , Sales Manager

NOT TRANSFERABLE

TCB

Date of Grant: 03/14/2022

Application Dated: 03/14/2022

EQUIPMENT AUTHORIZATION is hereby issued to the named GRANTEE, and is
VALID ONLY for the equipment identified hereon for use under the Commission's

Rules and Regulations listed below.

FCC IDENTIFIER: PAP3Q-FI2019LB-B

Name of Grantee: Gangdong Welland Technology Co.,

Ltd.
Equipment Class: Digital Transmission System
Notes: Smart Body Fat Scale
Frequency Output
Grant Notes FCC Rule Parts Range (MHZ)
15C 2402.0. - 2480.0 0.0007

Power listed is the maximum conducted output power.

Frequency Emission

Tolerance Designator
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Ae A 5 #F Smart Body Fat Scale

SAMPLE NAME
i
A=A -

MODEL NAME 152 I J5 4 U1 (Please refer to following page(s)).
E ST A I RIRSERH A PR A ]
APPLICANT Guangdong Welland Technology Co., Ltd.
AL A v -

AY ﬁ% Qﬂ:’ 1 . )
STANDARD(S) 152 I Ji5 4L 51 (Please refer to following page(s))

ey 4=p i

DATE OF ISSUE 2021/0721

en) Std & Tech Co., Ltd.
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ZEHL A7 (Applicant) o TTRIRRBH A R A F
Guangdong Welland Technology Co., Ltd.
o L T A I X R B AR % 85 5
AL (Address) ' No.85 MinKe East Road, MinYing Science and Technology Park,

ShiQi District,Zhongshan, Guangdong, China
TRYIT 5 22 XU = A X = FZE 78 TOkIX 2 #5 6 J2
P ik (Test Site) 6/F., Building 2, Sanwei Chaxi Industrial Park, Sanwei

Community, Hangcheng Street, Bao'an District, Shenzhen,

Guangdong, China

F£ 415 B (Report on the submitted sample(s) said to be):
FE i % B (Sample Name) . FBEIRNEFE Smart Body Fat Scale

FG1914B(USB)(Fll/Main test), F11914B(USB),

FI1914UB,FG1914UB, BB371,FB371,FG371U,
(Model) : FG300UWB,FG2019ULB-A,FI2019ULB-A,

FI2016UWB,FG2016URB,FI2016URB,

FG2016UWB.FG370UWB,FG430URB,F12015ULB

K H #(Sample Received Date)  : 2021/07/06

e
do

I JE JH(Testing Period) : 2021/07/06-2021/07/16
TAER ik
Test Requested: Conclusion

MRAEZ PR, KUK RoHSHR 4 (20124F FL A LT & 4 8 FH Lk 9

FREIBR# 2% 41)  (S.1.2012 No.3032) K BT i€, il XRFFA AL 220575

XPIEREFE A A, B8 Ok AT ZIRIR. 2R IREE.

DBP. BBP. DEHP. DIBP & &E#E4TIIE &
As specified by client, to determine the Pb, Cd, Hg, Cr®*, PBBs, PBDEs, DBP, BBP, Pass
DEHP, DIBP content in the submitted sample in accordance with the provisions of UK

RoHS Directive The Restriction of the Use of Certain Hazardous Substances in

Electrical and Electronic Equipment Regulations 2012 (S.1.2012 No.3032) and its

revised edition.

Approved by: ]—Mlﬂ“}j

R BFE(Jessie.Liang)

$i R &5 i (Technical Director)

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.
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AGC

5 No. | BE&:##5R Sample Description
1.Smart body fat scale !5 model FG1914 (USB)
1 IR 7T Glass shell
2 R AR Conductive adhesive
& e Black lacquer
4 BT Metal shell
5 Ko 0al Metal sheet
6 b FE Tin solder
7 Outer shell PRI Hot melt adhesive
8 ARERS T4 Red wire jacket
9 [SR2 4 Black wire jacket
10 2Rt Wire core
11 H BB R T White plastic shell
12 YRRy Sl e Gray rubber mats
13 B2y Silver screw
14 AR S Red rubber strip
15 (EBIR Polarizer
16 Y3 0o~ B Glass display
17 AR Silvery tape
18 R3O Upper intensify
19 SR Light guide plate
20 AR Reflector panel
21 BERA Black adhesive tape
22 PCB #ix PCB board
= SRR Jifi } LED Chip LED
24 Display screen S Tin solder
play I
25 ANERET Red wire jacket
26 2 Wire core
27 28 7 Black wire jacket
28 A0 Metal sheet
29 S White glue
30 ) Tin solder
31 =RERE 5 White wire jacket
32 e e RS Red wire jacket
33 & ensor 2t Wire core
34 [ERE 95 Black wire jacket
35 R iR Double faced adhesive tape
36 UG i L2 Chip capacitor
37 I v L BH Chip resistor
38 (NN IC body
39 B Tin plating
40 LB PCB 1 PCB board
41 Circuit board S8 Tin solder
42 HEORITR | Yellow plastic switch
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5 No. | B f#ii8 Sample Description

43 VAPS b Metal spring

44 Switch A Metal shell

45 Al Metal sheet

46 PR B IR Epoxy resin board
47 Micro 3k Micro £ J&#::3k Micro metal connector
48 Micro KRR Grey plastic joint
49 connector Er Contact pin

50 RO IC Black round IC
51 SRR Green label

52 Ui FL2F Chip capacitor

53 I v F BH Chip resistor

54 W = A Chip triode

55 ES Crystal oscillator
56 (ONLS IC body

57 HL R AR it Tin plating

58 Circuit board Wiy iR Chip crystal oscillator
59 ARSR2 75 Red wire jacket
60 Q%@,?)% 54 Green wire jacket
61 BOLRE Black wire jacket
62 280 Wire core

63 PCB & PCB board

64 124 Tin solder

65 AR Brown tape

66 IC A4k IC body

67 W) Tin plating

68 PCB PCB board

69 H 15 Tin solder

70 Battery AN Red wire jacket
71 %%TCF Wire core

72 BOLR Black wire jacket

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.
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IR S5 R (Test Result):
QAR T R AT A B PR S PR A TR
(Test Method/ Instrument/ MDL and Limit: See Appendix)

E“ WAL R Test result (mg/kg) ZEW
= 5
No. Pb Cd Hg | Cr%" | PBBs [PBDEs| DIBP | DBP | BBP | DEHP Conclusion
A

1 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | NND.* | N.D.* e .
Conformity

2 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

3 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* fra )
Conformity

4 N.D. | ND. |[ND.| ND. | NJA | NJA | N/A | N/A N/A N/A fra .
Conformity

e A

5 N.D. | ND. |[ND.| ND. | NJA | NJA | N/A | N/A N/A N/A e .
Conformity

e A

6 N.D. | ND. |[ND.| ND. | NJA | NJA | N/A | N/A N/A N/A i s
Conformity

e A

7 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

e A

8 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

9 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e )
Conformity

10 ND. | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A e .
Conformity

11 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* bl
Conformity

12 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* bl
Conformity

e A

13 275 N.D. | N.D. | 441 NA | NNA | NJA | N/A N/A N/A e .
Conformity

e A

14 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

e A

15 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

e A

16 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

17 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* T8 .
Conformity

18 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e \
Conformity

19 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* b
Conformity

e A

20 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* 8 .
Conformity

e A

21 N.D. | ND. | ND. [ ND.* | ND. | ND. | ND* | ND.* | ND.* | N.D.* fia .
Conformity

omplian
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Ez‘ WAL R Test result (mg/kg) B
= J
No.| Pb | Cd | Hg | Cr* | PBBs |PBDEs| DIBP | DBP | BBP | DEHP | Conclusion
A

22 N.D. | ND. | ND. | N.D. | ND.* | NND.* | N.D.* | NND.* | N.D.* | N.D.* e .
Conformity

23 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e .
Conformity

24 N.D. | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A e .
Conformity

25 N.D. | ND. [ND.| 226 | N.D. | ND. | ND.* | ND.* | ND.* | N.D.* b
Conformity

e A

26 N.D. | ND. [ND.| ND. | NJ/A | NJA | NJA | N/A N/A N/A e .
Conformity

e A

27 N.D. | ND. | ND. [ ND.* | N.D. | N.D. | ND.* | NND.* | N.D.* | N.D.* 8 .
Conformity

e A

28 N.D. | ND. [ND. [ND*| N/A | NJA | NA | N/A N/A N/A e .
Conformity

e A

29 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

30 | ND. | ND. [ND.| ND. | NNA | NA | NA | NA | NA | NA %t”,
Conformity

31 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e .
Conformity

32 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* fra ;
Conformity

33 N.D. | ND. [ND.| ND. | NJ/A | NJA | NJA | N/A N/A N/A fa .
Conformity

e A

34 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* e 4
Conformity

e A

35 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | N.D.* e .
Conformity

e A

36 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* 8 .
Conformity

e A

37 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

38 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

39 ND. | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A e .
Conformity

40 | ND. | ND. [ND.| ND. | ND.* | ND.* | ND.* | ND.* | ND.* | ND.* fra
Conformity

e A

41 N.D. | ND. [ND.| ND. | NJ/A | NJA | NJA | N/A N/A N/A 8 ’
Conformity

e A

42 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* 58 .
Conformity

e A

43 N.D. | ND. [ND.| ND. | NJA | NJA | NJA | N/A N/A N/A e .
Conformity

e A

44 439 | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A 8 .
Conformity
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E“ WAL R Test result (mg/kg) ZEW
= J
No.| Pb | Cd | Hg | Cr* | PBBs |PBDEs| DIBP | DBP | BBP | DEHP | Conclusion
A

45 | ND. | ND. [ND.| ND. | NN/A | NJ/A | NJ/A | NA | NA | NA ﬁ”,
Conformity

46 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e .
Conformity

47 N.D. | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A e .
Conformity

48 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* b
Conformity

e A

49 N.D. | ND. [ND.| ND. | NJ/A | NJA | NJA | N/A N/A N/A e .
Conformity

e A

50 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | N.D.* i .
Conformity

e A

51 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

e A

52 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

53 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

54 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e .
Conformity

55 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* fra ;
Conformity

56 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* b
Conformity

e A

57 N.D. | ND. [ND.| ND. | NJA | NJA | NJA | N/A N/A N/A e !
Conformity

e A

58 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | N.D.* i .
Conformity

e A

59 N.D. | ND. | ND. | 331 N.D. | N.D. | ND.* | ND.* | N.D.* | N.D.* 8 .
Conformity

e A

60 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

61 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

62 ND. | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A e .
Conformity

63 | N.D. | ND. |N.D.| ND. | ND.* | ND.* | ND.* | N.D.* | ND.* | N.D.* fra
Conformity

e A

64 N.D. | ND. [ND.| ND. | NJ/A | NJA | NJA | N/A N/A N/A 8 ’
Conformity

Ziin=y

65 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* .
Conformity

e A

66 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

e A

67 N.D. | ND. [ND.| ND. | NJA | NJA | NJA | N/A N/A N/A 8 .
Conformity

mphan
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- WAL R Test result (mg/kg) i

= J
No. Pb Cd Hg | Cr%" | PBBs [PBDEs| DIBP | DBP | BBP | DEHP Conclusion

A

68 N.D. | ND. | ND. | N.D. | ND.* | NND.* | N.D.* | NND.* | N.D.* | N.D.* e .
Conformity

69 N.D. | ND. [ND.| ND. | NJA | NJA | NJA | N/A N/A N/A e .
Conformity

70 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e .
Conformity

71 N.D. | ND. [ND.| ND. | NJA | NJA | NJA | N/A N/A N/A fa .
Conformity

e A

72 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

TR Note:
mg/kg == v 5 T 5%, (milligram per kilogram)
ng/em? =1 5d B F- J7 JE K (microgram per square centimeter)
D.= Kt CNTIERHFR) (Not Detected (less than method detection limit))
N/A=Ai& FH (Not applicable)
MDL =75 744w H FR Method Detection Limit

omplian
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£#%¥E Remark:

- CRRIRIRE SRR TR AAE . HAR BN XSSO, X T XBT O E, Cr VIFIS Rk &
Nk, T2 IR 2 IR R ERR & B IR Ak, XRFFEHAE R AT REHE T P 8 5 5 52 b
SERAMAR, GFEEARTAERRT BE. IR, AS%Ss, RE-FEE.

*denotes as reported result(s) was (were) performed by wet chemistry method. Others were screened by
XREF. For XRF screening, the result(s) of Cr VI was (were) reported as total chromium and the result(s)
of PBBs and PBDEs was (were) reported as total bromine. Also, the XRF result(s) may be different to
the actual content based on various factors including, but not limit to, sample size, thickness, area,
nonuniformity composition, surface flatness.

- XRF 83k SIS %, BiEELAE A XRE Sk & Bt At (& 8 el 2/ b/ ab i
ETARKER, A& XRF ARk & 2R REGIMAR, GFEARTHEGIRS . FEE. .
RIEDCIHEZ . WA SHRRAERNBIINBER. B, €F. B3E. WEES). NREHEIETR,
BORA M FRAE AT B ARt — DB A AL 2
This XRF Scanning report is for reference purposes only. The applicant shall make its/his/her own
judgment as to whether the information provided in this XRF screening report is sufficient for its/his/her
purposes.

The result shown in this XRF scanning report will differ based on various factors, including but not
limited to, the sample size, thickness, area, surface flatness, equipment parameters and matrix effect
(e.g. plastic, rubber, metal, glass, ceramic etc.). Further wet chemical pre-treatment with relevant
chemical equipment analysis are required to obtain quantitative data.

- Boiling-water-extraction i /K$#EHL: (X represents the results of the tested sample / X NAFMIFE fh &5

)
Number Colorimetric result (Cr(VI) concentration) Judgement
FF5 EE s RO (VDIKE) HlE
1 X<0.1pg/cm? Negative B
2 0.1pg/cm?<X<0.13pg/cm? Uncertainty ANl €
3 X>0.13pg/cm? Positive FH 1%

- Negative indicates the absence of Cr(VI) on the tested areas concentration is below the limit of
quantification. The coating is considered a non-Cr(VI) based coating. [ 14:3% BH Il X 45 4 75 A0 8% &
BT EEWMIR, NEEREAFENH:

Uncertainty indicates the absence of Cr(VI) on the tested areas unavoidable coating variations may
influence the determination. ANiff & 2 BN DX S50 J2 75 48 1 AN Tl i S R AR Ak sz i 45 SR e, &
UG A E 45 2R

Positive indicates the presence of Cr(VI) on the tested areas concentration is above the limit of
quantification and the statistical margin of error. The sample coating is considered to contain Cr(VI). FH
PERITNAX A A S S 'S T T EEWRR, WEEEEH S

Storage conditions and production date of the tested sample are unavailable and thus result of Cr(VI)
represent status of the sample at the time of testing. B T AR IR EIE i IAE At SRR AE 7= HL FESL )
NI A S SR AR I A it B PIR A

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15da &’afte 3__{ e test report.
o

heg e
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com. c A’\ﬁ@ o
< =
Ky

9

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—-cert.com  Web: http://cn.agc—cert.com/




® 25 % 5 (Report No.) : AGC06164210702-003
A LAY (Page):9/ 15

M4 Appendix:

WRATH AN Fiksmpg | BONRE
Test Item Test Method/ Instrument MDL Magsium

Limit

X RN IEiE T X-ray Fluorescence Spectrometry (XRF)
Y Lead (Pb) 200mg/kg | 1000mg/kg
% Cadmium (Cd) 50mg/kg 100mg/kg
7K Mercury (Hg) IEC 62321-3-1:2013 / XRF 200mg/kg | 1000mg/kg
4% Total Chromium 200mg/kg /
SR Total Bromine 200mg/kg /
{24k 2% Wet Chemistry Method
Yt Lead (Pb) IEC 62321-5:2013/ ICP-OES 10mg/kg 1000mg/kg
% Cadmium (Cd) IEC 62321-5:2013/ ICP-OES 10mg/kg 100mg/kg
- IEC 62321-4: 2013+A1:2017/
7k Mercury (Hg) ICP-OES 10mg/kg 1000mg/kg
EEJm: SO (Cro)
Non-metal IEC 62321-7-2:2017/ UV-Vis 8mg/kg 1000mg/kg
Hexavalent Chromium (Cr¢")
BIE: NI (Crt)
Metal IEC 62321-7-1:2015/ UV-Vis 0.1pg/cm? /
Hexavalent Chromium (Cr¢")
% KK (PBBs)
Polybrominated Biphenyls (PBBs)
- —IREX 7K (MonoBB)
-Monobromobiphenyl (MonoBB)
- IR (DIiBB)
-Dibromobiphenyl (DiBB)
- =R (TriBB)
-Tribromobipheny! (TriBB)
- PUREX K (TetraBB)
-Tetrabromobiphenyl (TetraBB) TR o4

N N g )\ PN ;F l:l
- 11U (PentaBB) IEC 62321-6:2015/ GC-MS Single Sum
-Pentabromobiphenyl (PentaBB) Smork 1000me/k
- 7NIREX K (HexaBB) gkg g/kg
-Hexabromobiphenyl (HexaBB)
- LR (HeptaBB)
-Heptabromobiphenyl (HeptaBB)
- JUIRHKZK(OctaBB)
-Octabromobiphenyl (OctaBB)
- JLIREX K (NonaBB)
-Nonabromodiphenyl (NonaBB)
- TREX K (DecaBB)
-Decabromodiphenyl (DecaBB)
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WA H W7o 3 Tk | SRR
Test Item Test Method/ Instrument MDL Limit

% IR K[k (PBDEs)
PolybrominatedDiphenylethers (PBDEs)
- — ¥ ZKM¥(MonoBDE)
-Monobromodiphenyl ether (MonoBDE)
- ZIR — KT (DiBDE)
-Dibromodiphenyl ether (DiBDE)
- IR ZXik(TriBDE)
-Tribromodiphenyl ether (TriBDE)
- PYYR — 2K [if(TetraBDE)
-Tetrabrog&odiphenyl ether (TetraBDE) LT B
- R F 8 (PentaBDE) IEC 62321-6:2015/ GC-MS Single Sum
-Pentabromodiphenyl ether (PentaBDE) Sma/k 1000me/k
- NIR — 2K Ti¥(HexaBDE) meke merke
-Hexabromodiphenyl ether (HexaBDE)
- LR — Kk (HeptaBDE)
-Heptabromodiphenyl ether (HeptaBDE)
- J\IR Z K i#(OctaBDE)
-Octabromodiphenyl ether (OctaBDE)
- JLIR —2Kfi¥(NonaBDE)
-Nonabromodiphenyl ether (NonaBDE)
- TR Z A (DecaBDE)
-Decabromodiphenyl ether (DecaBDE)
LR R — 5 ] 5 (DIBP)
Di-iso-butyl phthalate (DIBP)
LR —H R — IE T FE(DBP)
Dibutyl phthalate (DBP)
WA HIR T "FEE(BBP)
Butylbenzyl phthalate (BBP)

LRI IR —(2- 4.3 2.5 BE(DEHP)
Di-(2-ethylhexyl) Phthalate (DEHP)

50mg/kg 1000mg/kg

50mg/kg 1000mg/kg

IEC 62321-8:2017/ GC-MS
50mg/kg 1000mg/kg

50mg/kg 1000mg/kg
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WXL E (Test Flow Chart)
1.Pb, Cd, Hg, Cr“*{ﬂ]ﬁﬁﬂl@

FoE it 1) 5 FE AR E
6+
Pb/Cd l ;¢
Hg l
TR/ P AR AT R
TH TOBEAT BR AV A e @R &R E R
i v .
i AL 3 .
> . I AU KSR
e phits ! ,
Y ¥ pH °
| ] P = L
SNBSS/ K
; ggﬁgﬁ Kt ICP-OES 73 #7 v
' Il IR L ¥
” UV-Vis izt
el a3 ¢
\ 4 UV-Vis ﬁj\*ﬁ
ICP-OES 4} # ’
v z
¢ KR kb PR 0.1pug/cm?, 0.13pg/cm? b
B dh b 7 I ,
HHh b 7
G LA ERRAR R 2 %A, M BB OSIMENRATTERIN .
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1.For Pb, Cd, Hg, Cr*

A 4

Sample Preparation Sample Measurement

Pb/Cd s M
! fe | |
Acid digestion with — Y . ) Nonmetallic material Metal coating material
microwave/hotplate Acid digestion with ¢
¢ microwave/hotplate ¢
Sample pretreatment Boiling water extraction
Filtration ¢
¥ I v Filtration A 4
Solution Residue ¢ v dioh Ad?mi 1’5_(_1 .
Solution pH adjustment tphenyicarbazide fot
l ¢ ¢ color development
1.Alkali Fusion/Dry [CP-OES N ding 15 -
Ashing _ g 5o Test with UV-Vis
) ) ¢ diphenylcarbazide
2.Acid to dissolve
DATA for color development A 4
¢ Compare with 0.1ug/cm?
2
A 4 UV-Vis and 0.13 ug/cr.n
ICP-OES 7 standard solution
¢ DATA v
DATA DATA

These sample were dissolved totally by pre-conditioning method according to above flow chart (Cr®" test method
excluded)

2. PBBs, PBDEs, DBP, BBP, DEHP FIDIBP¥I &2 & (The Test Flow Chart of PBBs, PBDEs,
DBP, BBP, DEHP and DIBP)

FE it 1) 2 > FRE o FE GBI S
Cutting/Preparation Weigh Sample Sample solvent extraction M| R WA
Concentration/ Dilution
o ab 2 N GC-MS ¥t ok of Extracted solution
DATA GC-MS i Filtration |
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£ & B Bl (The photo of the sample)
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AGC06164210702-003

L R AL BR B8 AGC IEAR 3R &5 18
AGC authenticate the photo only on original report

***T&%%;ﬁ***
*#%* End of Report ***
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25 R MR 75 2% K Conditions of Issuance of Test Reports

L RN 88 TR EROR A BR A 7 (LA T R[4 2 T ) NIRRT & TR sk AR &, %52
BRIEMAMNLL . AAF T NRZFRMIRSS, TREFOVAAFSHEFERFHDN, dlksia
(LA TRIFR[E DRI . All samples and goods are accepted by the Attestation of Global Compliance
(Shenzhen) Std & Tech Co., Ltd. (the “Company”) solely for testing and reporting in accordance with the
following terms and conditions. The company provides its services on the basis that such terms and
conditions constitute express agreement between the company and any person, firm or company requesting
its services (the “Clients”).
2. FH UG R TR AR TR 5 (B R fRAR[R D), AR RSO P R . RER QR
MR, RS RBAREE D AEES, AR T & BRI A g . A, 257 AL
A EN R A TR AS, 3R 7 AT R BB AR G I A N R BER A . BRAFAE SR BUR
1 PERBVEESR, BNIRARE P AR, RA AR RS WA EET S =7 e 8idi# . Any
report issued by Company as a result of this application for testing services (the “Report”) shall be issued in
confidence to the Clients and the Report will be strictly treated as such by the Company. It may not be
reproduced either in its entirety or in part and it may not be used for advertising or other unauthorized
purposes without the written consent of the Company. The Clients to whom the Report is issued may,
however, show or send it, or a certified copy thereof prepared by the Company to its customer, supplier or
other persons directly concerned. The Company will not, without the consent of the Clients, enter into any
discussion or correspondence with any third party concerning the contents of the Report, unless required by
the relevant governmental authorities, laws or court orders.
3. BRAFMRBURER ] WRBIERR 2K, BNIRE AR WS BHF R, 4825 # 7 thJo 55 210
X K5 EIE. The Company shall not be called or be liable to be called to give evidence or testimony
on the Report in a court of law without its prior written consent, unless required by the relevant
governmental authorities, laws or court orders.
4. 76 CMA frERR e, IXBHERITT WS %, ARAXN S HIEMEH . The non-CMA report
issued by AGC is only permitted to be used by the client as internal reference use and shall not be used for
public demonstration purpose.
5. R A T E RS A LA, A 7] R B AR S RCH, A BUESRIL B R AA
% . In the event of the improper use of the report as determined by the Company, the Company reserves
the right to withdraw it, and to adopt any other additional remedies which may be appropriate.
6. A AR SEAE A AT R AT IR, IR 5 AR AT A A A ERAT B RS . Samples
submitted for testing are accepted on the understanding that the Report issued cannot form the basis of, or
be the instrument for, any legal action against the Company.
7. GNP AR 2 SRS A BERE, SRR 2 AT HiE 5 22 A7 R A Bl Bt 7t 3 B A T 453
KEFiE, KAFMAT T, The Company will not be liable for or accept responsibility for any loss or
damage however arising from the use of information contained in any of its Reports or in any
communication whatsoever about its said tests or investigations.
8. # 7 BAEVAR B B P A Had A2 o A R Il iy, 2 7 e B SR A IR i BIRE 12 R 1 75 A
~ . Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to

that effect prior to submitting the sample for testing.
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9. LRl & S R R AR [E], 7 7 SC558s BE U R T SR A2 6 A R 5 AR SS 7 - The
Company is not responsible for recalling the electronic version of the original report when any revision is
made to them. The Client assumes the responsibility to providing the revised version to any interested party
who uses them.

10. 1Z I 5 SR B ANE BAR R FRAE 6 5o ANHIPFE MU A RS0 R, A EoE Ak o
ARSI AT AR A DL A2 30 4Hiﬂikﬁ“m%ﬁ%@ B AE B A B . ARMTIBOL T, &
NEANDARBAE AP BB BUE B . BIUEA A R S T e K AEMRIIRE, Ao
ARG O T A AR IS, GORAEART)AMEERGEE . MESUL . Rk, SUEf
AR RS E . i E . S . WESE SRS RAE . Aok (BT Z).
P2 o AR B At i R I AE T 4455 . Subject to the variable length of retention time for test data and
report stored hereinto as otherwise specifically required by individual accreditation authorities, the
Company will only keep the supporting test data and information of the test report for a period of six years.
The data and information will be disposed of after the aforementioned retention period has elapsed. Under
no circumstances shall we provide any data and information which has been disposed of after retention
period. Under no circumstances shall we be liable for damage of any kind, including (but not limited to)
compensatory damages, lost profits, lost data, or any form of special, incidental, indirect, consequential or
punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence),

product liability or otherwise, even if we are informed in advance of the possibility of such damages.
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e ~——— /,: & B 5\
® jaces CNAS &
NN v TESTING
2 AN CNAS L9894

RoHS JUlER &
RoHS Test Report

Ea=E iR

A 164210702-001
Report No. GC06164210702-00

HRELHE o

Ae A 5 #F Smart Body Fat Scale

SAMPLE NAME
i
A=A -

MODEL NAME 152 I J5 4 U1 (Please refer to following page(s)).
E ST A I RIRSERH A PR A ]
APPLICANT Guangdong Welland Technology Co., Ltd.
AL A v -

AY ﬁ% Qﬂ:’ 1 . )
STANDARD(S) 152 I Ji5 4L 51 (Please refer to following page(s))

ey 4=p i

DATE OF ISSUE 2021/0721

en) Std & Tech Co., Ltd.
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JTRREPH A R A F

Guangdong Welland Technology Co., Ltd.

Hh T A I X R AR AR % 85

A7 ik (Address) : No.85 MinKe East Road, MinYing Science and Technology Park,
ShiQi District,Zhongshan, Guangdong, China
PRI 5 22 XA A 1E = A X = [ 25 7 ToIX 2 #k 6 J2

. . . 6/F., Building 2, Sanwei Chaxi Industrial Park, Sanwei

BRI (Test Site) " Community, Hangcheng Street, Bao'an District, Shenzhen,

Guangdong, China

ZFCHAL(Applicant)

F£ 18 B (Report on the submitted sample(s) said to be):
FE i % FR(Sample Name) . FHEIRNEFE Smart Body Fat Scale

FG1914B(USB)(F:1ll/Main test), FI11914B(USB),

FI1914UB,FG1914UB, BB371,FB371,FG371U,

(Model) : FG300UWB,FG2019ULB-A,FI2019ULB-A,
FI2016UWB,FG2016URB,FI2016URB,
FG2016UWB.FG370UWB,FG430URB,FI2015ULB

WeRE H 3 (Sample Received Date)  : 2021/07/06

i
J

IR W (Testing Period) : 2021/07/06-2021/07/16
TAE R i
Test Requested: Conclusion

MR R, A HE BR B I 2 FIRR R 3 F 22 55201 1/65/EU(RoHS ) 5 45 4 I & 1E
Z(EU) 2015/863 13K, 1@ XRFFAFE AN J5 B0 IEATRE S P Y. B8 7R
ANER . ZRBEE. 2R T KBF. DBP. BBP. DEHP. DIBPH&&HHTIE .

A
=]

As specified by client, to determine the Pb, Cd, Hg, Cr%*, PBBs, PBDEs, DBP, BBP, Pass
DEHP, DIBP content in the submitted sample in accordance with Directive

2011/65/EU (RoHS) and its amendment directive (EU) 2015/863 on XRF and

Chemical Method.

Approved by: I@ﬁéﬁbﬁﬁ

2R BEPF(Jessie.Liang)

i R J& i (Technical Director)
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5 No. | BE&:##5R Sample Description
1.Smart body fat scale !5 model FG1914 (USB)
1 IR 7T Glass shell
2 R AR Conductive adhesive
& e Black lacquer
4 BT Metal shell
5 Ko 0al Metal sheet
6 b FE Tin solder
7 Outer shell PRI Hot melt adhesive
8 ARERS T4 Red wire jacket
9 [SR2 4 Black wire jacket
10 2Rt Wire core
11 H BB R T White plastic shell
12 YRRy Sl e Gray rubber mats
13 B2y Silver screw
14 AR S Red rubber strip
15 (EBIR Polarizer
16 Y3 0o~ B Glass display
17 AR Silvery tape
18 R3O Upper intensify
19 SR Light guide plate
20 AR Reflector panel
21 BERA Black adhesive tape
22 PCB #ix PCB board
= SRR Jifi } LED Chip LED
24 Display screen S Tin solder
play I
25 ANERET Red wire jacket
26 2 Wire core
27 28 7 Black wire jacket
28 A0 Metal sheet
29 S White glue
30 ) Tin solder
31 =RERE 5 White wire jacket
32 e e RS Red wire jacket
33 & ensor 2t Wire core
34 [ERE 95 Black wire jacket
35 R iR Double faced adhesive tape
36 UG i L2 Chip capacitor
37 I v L BH Chip resistor
38 (NN IC body
39 B Tin plating
40 LB PCB 1 PCB board
41 Circuit board S8 Tin solder
42 HEORITR | Yellow plastic switch
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5 No. | B f#ii8 Sample Description

43 VAPS b Metal spring

44 Switch A Metal shell

45 Al Metal sheet

46 PR B IR Epoxy resin board
47 Micro 3k Micro £ J&#::3k Micro metal connector
48 Micro KRR Grey plastic joint
49 connector Er Contact pin

50 RO IC Black round IC
51 SRR Green label

52 Ui FL2F Chip capacitor

53 I v F BH Chip resistor

54 W = A Chip triode

55 ES Crystal oscillator
56 (ONLS IC body

57 HL R AR it Tin plating

58 Circuit board Wiy iR Chip crystal oscillator
59 ARSR2 75 Red wire jacket
60 Q%@,?)% 54 Green wire jacket
61 BOLRE Black wire jacket
62 280 Wire core

63 PCB & PCB board

64 124 Tin solder

65 AR Brown tape

66 IC A4k IC body

67 W) Tin plating

68 PCB PCB board

69 H 15 Tin solder

70 Battery AN Red wire jacket
71 %%TCF Wire core

72 BOLR Black wire jacket

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—-cert.com  Web: http://cn.agc—cert.com/




® %5 %5 (Report No.) : AGC06164210702-001
A TR (Page):4/ 15

IR S5 R (Test Result):
QAR T R AT A B PR S PR A TR
(Test Method/ Instrument/ MDL and Limit: See Appendix)

E“ WAL R Test result (mg/kg) ZEW
= 5
No. Pb Cd Hg | Cr%" | PBBs [PBDEs| DIBP | DBP | BBP | DEHP Conclusion
A

1 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | NND.* | N.D.* e .
Conformity

2 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

3 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* fra )
Conformity

4 N.D. | ND. |[ND.| ND. | NJA | NJA | N/A | N/A N/A N/A fra .
Conformity

e A

5 N.D. | ND. |[ND.| ND. | NJA | NJA | N/A | N/A N/A N/A e .
Conformity

e A

6 N.D. | ND. |[ND.| ND. | NJA | NJA | N/A | N/A N/A N/A i s
Conformity

e A

7 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

e A

8 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

9 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e )
Conformity

10 ND. | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A e .
Conformity

11 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* bl
Conformity

12 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* bl
Conformity

e A

13 275 N.D. | N.D. | 441 NA | NNA | NJA | N/A N/A N/A e .
Conformity

e A

14 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

e A

15 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

e A

16 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

17 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* T8 .
Conformity

18 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e \
Conformity

19 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* b
Conformity

e A

20 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* 8 .
Conformity

e A

21 N.D. | ND. | ND. [ ND.* | ND. | ND. | ND* | ND.* | ND.* | N.D.* fia .
Conformity

omplian
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Ez‘ WAL R Test result (mg/kg) B
= J
No.| Pb | Cd | Hg | Cr* | PBBs |PBDEs| DIBP | DBP | BBP | DEHP | Conclusion
A

22 N.D. | ND. | ND. | N.D. | ND.* | NND.* | N.D.* | NND.* | N.D.* | N.D.* e .
Conformity

23 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e .
Conformity

24 N.D. | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A e .
Conformity

25 N.D. | ND. [ND.| 226 | N.D. | ND. | ND.* | ND.* | ND.* | N.D.* b
Conformity

e A

26 N.D. | ND. [ND.| ND. | NJ/A | NJA | NJA | N/A N/A N/A e .
Conformity

e A

27 N.D. | ND. | ND. [ ND.* | N.D. | N.D. | ND.* | NND.* | N.D.* | N.D.* 8 .
Conformity

e A

28 N.D. | ND. [ND. [ND*| N/A | NJA | NA | N/A N/A N/A e .
Conformity

e A

29 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

30 | ND. | ND. [ND.| ND. | NNA | NA | NA | NA | NA | NA %t”,
Conformity

31 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e .
Conformity

32 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* fra ;
Conformity

33 N.D. | ND. [ND.| ND. | NJ/A | NJA | NJA | N/A N/A N/A fa .
Conformity

e A

34 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* e 4
Conformity

e A

35 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | N.D.* e .
Conformity

e A

36 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* 8 .
Conformity

e A

37 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

38 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

39 ND. | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A e .
Conformity

40 | ND. | ND. [ND.| ND. | ND.* | ND.* | ND.* | ND.* | ND.* | ND.* fra
Conformity

e A

41 N.D. | ND. [ND.| ND. | NJ/A | NJA | NJA | N/A N/A N/A 8 ’
Conformity

e A

42 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* 58 .
Conformity

e A

43 N.D. | ND. [ND.| ND. | NJA | NJA | NJA | N/A N/A N/A e .
Conformity

e A

44 439 | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A 8 .
Conformity
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E“ WAL R Test result (mg/kg) ZEW
= J
No.| Pb | Cd | Hg | Cr* | PBBs |PBDEs| DIBP | DBP | BBP | DEHP | Conclusion
A

45 | ND. | ND. [ND.| ND. | NN/A | NJ/A | NJ/A | NA | NA | NA ﬁ”,
Conformity

46 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e .
Conformity

47 N.D. | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A e .
Conformity

48 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* b
Conformity

e A

49 N.D. | ND. [ND.| ND. | NJ/A | NJA | NJA | N/A N/A N/A e .
Conformity

e A

50 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | N.D.* i .
Conformity

e A

51 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

e A

52 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

53 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

54 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* e .
Conformity

55 N.D. | ND. [ND.| ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* fra ;
Conformity

56 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* b
Conformity

e A

57 N.D. | ND. [ND.| ND. | NJA | NJA | NJA | N/A N/A N/A e !
Conformity

e A

58 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | N.D.* i .
Conformity

e A

59 N.D. | ND. | ND. | 331 N.D. | N.D. | ND.* | ND.* | N.D.* | N.D.* 8 .
Conformity

e A

60 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

A

61 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

62 ND. | ND. [ND.| ND. | NJA | NJA | NA | N/A N/A N/A e .
Conformity

63 | N.D. | ND. |N.D.| ND. | ND.* | ND.* | ND.* | N.D.* | ND.* | N.D.* fra
Conformity

e A

64 N.D. | ND. [ND.| ND. | NJ/A | NJA | NJA | N/A N/A N/A 8 ’
Conformity

Ziin=y

65 N.D. | ND. [ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* .
Conformity

e A

66 N.D. | ND. [ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* e .
Conformity

e A

67 N.D. | ND. [ND.| ND. | NJA | NJA | NJA | N/A N/A N/A 8 .
Conformity

mphan
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g WAL R Test result (mg/kg) ZEW
No.| Pb | Cd | Hg | Cr* | PBBs |PBDEs| DIBP | DBP | BBP | DEHP | Conclusion
N

68 N.D. N.D. | ND. | ND. | ND.* | ND.* | ND.* | NND.* | N.D.* | N.D.* b .
Conformity

A

69 N.D. N.D. | N.D. | N.D. N/A N/A N/A N/A N/A N/A fa .
Conformity

iy

70 N.D. N.D. [N.D.| N.D. | ND. | ND. | ND.* | ND.* | ND.* | ND.* .
Conformity

71 N.D. N.D. | N.D. | N.D. N/A N/A N/A N/A N/A N/A B2
Conformity

YN

72 N.D. | ND. [ N.D. | N.D. | ND. | ND. | ND.* | ND.* | N.D.* | N.D.* e .
Conformity

TR Note:
mg/kg == v 5 T 5%, (milligram per kilogram)
ng/em? =1 5d B F- J7 JE K (microgram per square centimeter)
D.=RKiH CNFERHFR) (Not Detected (less than method detection limit))
N/A=Ai& FH (Not applicable)
MDL =77 74 ! FR Method Detection Limit

%1¥ Remark:

- RN SRR AL A . HAR B X 20t . R X UGG, Cr VIF)SE Rk i
?J G, T2 RERR N 2 R ORI 9 SR Ak, XRFFHSE R T B2 T & M A 3 5 5B

BAHRARE, SFEARTHESRN BE. mR AN, R,

*denotes as reported result(s) was (were) performed by wet chemistry method. Others were screened by
XREF. For XRF screening, the result(s) of Cr VI was (were) reported as total chromium and the result(s)
of PBBs and PBDEs was (were) reported as total bromine. Also, the XRF result(s) may be different to
the actual content based on various factors including, but not limit to, sample size, thickness, area,
nonuniformity composition, surface flatness.

- XRF Ak S AEZ%, HiFFHLAE O A XRF S35k & FT I 4L = SR8 2/t ik H
&
T ARPEER, A& XRF HfRkE ErGREMAR, GFEARTAERORN . BE. mH.
RIECHEE . RESHAMERRN BB BIKR. E. B, WESEE). MIREHIETE,
BORA MR 7 T s ARt — A 22 AL 2.
This XRF Scanning report is for reference purposes only. The applicant shall make its/his/her own
judgment as to whether the information provided in this XRF screening report is sufficient for its/his/her
purposes.

The result shown in this XRF scanning report will differ based on various factors, including but not
limited to, the sample size, thickness, area, surface flatness, equipment parameters and matrix effect
(e.g. plastic, rubber, metal, glass, ceramic etc.). Further wet chemical pre-treatment with relevant
chemical equipment analysis are required to obtain quantitative data.

- Boiling-water-extraction #/K$2HL: (X represents the results of the tested sample / X 45 i 45

)
Number Colorimetric result (Cr(VI) concentration) Judgement
FF5 FE 4 R (R (VIR ) FE
1 X<<0.1pg/cm? Negative FJI1%

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.
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0.1pg/cm?<X<0.13pg/cm? Uncertainty AN &

3 X>0.13pg/cm? Positive [H 1%

- Negative indicates the absence of Cr(VI) on the tested areas concentration is below the limit of
quantification. The coating is considered a non-Cr(VI) based coating. [$ 43 BH Ml X 35 P 754 4% 25
BT EEMR, INEEBEAFENH:

Uncertainty indicates the absence of Cr(VI) on the tested areas unavoidable coating variations may
influence the determination. AN & & BRI X 38085 2 75 08 F00 AN T ke S AR fh sz &5 S 4 e, &3
BT H E 4

Positive indicates the presence of Cr(VI) on the tested areas concentration is above the limit of
quantification and the statistical margin of error. The sample coating is considered to contain Cr(VI). fH
PER A XA A S Em T T 'EWRR, WEHERESH /N

Storage conditions and production date of the tested sample are unavailable and thus result of Cr(VI)
represent status of the sample at the time of testing. FH T AR SRENEE iy A7 il 2 AF AN AE = H B BRI
IS DU A SR AR I A A FRIR S
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M4 Appendix:

=)
BT W7o s Tiig | SNRE
Test Item Test Method/ Instrument MDL Limit
X SRR NIEIETEE X-ray Fluorescence Spectrometry (XRF)
Y Lead (Pb) 200mg/kg | 1000mg/kg
% Cadmium (Cd) 50mg/kg 100mg/kg
7K Mercury (Hg) IEC 62321-3-1:2013 / XRF 200mg/kg | 1000mg/kg
S5 Total Chromium 200mg/kg /
SR Total Bromine 200mg/kg /
{24k 2% Wet Chemistry Method
Yt Lead (Pb) IEC 62321-5:2013/ ICP-OES 10mg/kg 1000mg/kg
% Cadmium (Cd) IEC 62321-5:2013/ ICP-OES 10mg/kg 100mg/kg
- IEC 62321-4: 2013+A1:2017/
7k Mercury (Hg) ICP-OES 10mg/kg 1000mg/kg
EEJE: IS (Cro)
Non-metal IEC 62321-7-2:2017/ UV-Vis 8mg/kg 1000mg/kg
Hexavalent Chromium (Cr¢")
BIE: NI (Crt)
Metal IEC 62321-7-1:2015/ UV-Vis 0.1pg/cm? /
Hexavalent Chromium (Cr¢")
% KK (PBBs)
Polybrominated Biphenyls (PBBs)
- IR (MonoBB)
-Monobromobiphenyl (MonoBB)
- IR (DIiBB)
-Dibromobiphenyl (DiBB)
- R (TriBB)
-Tribromobipheny! (TriBB)
- PUREX K (TetraBB)
-Tetrabromobiphenyl (TetraBB) TR o4

N N g )\ PN ;F l:l

- 11U (PentaBB) IEC 62321-6:2015/ GC-MS Single Sum
-Pentabromobiphenyl (PentaBB) Smork 1000me/k
- VIR (HexaBB) S S8
-Hexabromobiphenyl (HexaBB)
- LR (HeptaBB)
-Heptabromobiphenyl (HeptaBB)
- JUIRHKZK(OctaBB)
-Octabromobiphenyl (OctaBB)
- JLIREX K (NonaBB)
-Nonabromodiphenyl (NonaBB)
- TREX K (DecaBB)
-Decabromodiphenyl (DecaBB)

omplian
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WA H W7o 3 Tk | SRR
Test Item Test Method/ Instrument MDL Limit

% IR K[k (PBDEs)
PolybrominatedDiphenylethers (PBDEs)
- — ¥ ZKM¥(MonoBDE)
-Monobromodiphenyl ether (MonoBDE)
- ZIR — KT (DiBDE)
-Dibromodiphenyl ether (DiBDE)
- IR ZXik(TriBDE)
-Tribromodiphenyl ether (TriBDE)
- PYYR — 2K [if(TetraBDE)
-Tetrabrog&odiphenyl ether (TetraBDE) LT B
- R F 8 (PentaBDE) IEC 62321-6:2015/ GC-MS Single Sum
-Pentabromodiphenyl ether (PentaBDE) Sma/k 1000me/k
- NIR — 2K Ti¥(HexaBDE) meke merke
-Hexabromodiphenyl ether (HexaBDE)
- LR — Kk (HeptaBDE)
-Heptabromodiphenyl ether (HeptaBDE)
- J\IR Z K i#(OctaBDE)
-Octabromodiphenyl ether (OctaBDE)
- JLIR —2Kfi¥(NonaBDE)
-Nonabromodiphenyl ether (NonaBDE)
- TR Z A (DecaBDE)
-Decabromodiphenyl ether (DecaBDE)
LR R — 5 ] 5 (DIBP)
Di-iso-butyl phthalate (DIBP)
LR —H R — IE T FE(DBP)
Dibutyl phthalate (DBP)
WA HIR T "FEE(BBP)
Butylbenzyl phthalate (BBP)

LRI IR —(2- 4.3 2.5 BE(DEHP)
Di-(2-ethylhexyl) Phthalate (DEHP)

50mg/kg 1000mg/kg

50mg/kg 1000mg/kg

IEC 62321-8:2017/ GC-MS
50mg/kg 1000mg/kg

50mg/kg 1000mg/kg
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WXL E (Test Flow Chart)
1.Pb, Cd, Hg, Cr“*{ﬂ]ﬁﬁﬂl@

FoE it 1) 5 FE AR E
6+
Pb/Cd l ;¢
Hg l
TR/ P AR AT R
TH TOBEAT BR AV A e @R &R E R
i v .
i AL 3 .
> . I AU KSR
e phits ! ,
Y ¥ pH °
| ] P = L
SNBSS/ K
; ggﬁgﬁ Kt ICP-OES 73 #7 v
' Il IR L ¥
” UV-Vis izt
el a3 ¢
\ 4 UV-Vis ﬁj\*ﬁ
ICP-OES 4} # ’
v z
¢ KR kb PR 0.1pug/cm?, 0.13pg/cm? b
B dh b 7 I ,
HHh b 7
G LA ERRAR R 2 %A, M BB OSIMENRATTERIN .
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1.For Pb, Cd, Hg, Cr*

A 4

Sample Preparation Sample Measurement

Pb/Cd s M
! fe | |
Acid digestion with — Y . ) Nonmetallic material Metal coating material
microwave/hotplate Acid digestion with ¢
¢ microwave/hotplate ¢
Sample pretreatment Boiling water extraction
Filtration ¢
¥ I v Filtration A 4
Solution Residue ¢ v dioh Ad?mi 1’5_(_1 .
Solution pH adjustment tphenyicarbazide fot
l ¢ ¢ color development
1.Alkali Fusion/Dry [CP-OES N ding 15 -
Ashing _ g 5o Test with UV-Vis
) ) ¢ diphenylcarbazide
2.Acid to dissolve
DATA for color development A 4
¢ Compare with 0.1ug/cm?
2
A 4 UV-Vis and 0.13 ug/cr.n
ICP-OES 7 standard solution
¢ DATA v
DATA DATA

These sample were dissolved totally by pre-conditioning method according to above flow chart (Cr®" test method
excluded)

2. PBBs, PBDEs, DBP, BBP, DEHP FIDIBP¥I &2 & (The Test Flow Chart of PBBs, PBDEs,
DBP, BBP, DEHP and DIBP)

FE it 1) 2 > FRE o FE GBI S
Cutting/Preparation Weigh Sample Sample solvent extraction M| R WA
Concentration/ Dilution
o ab 2 N GC-MS ¥t ok of Extracted solution
DATA GC-MS i Filtration |
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25 R MR 75 2% K Conditions of Issuance of Test Reports

L RN 88 TR EROR A BR A 7 (LA T R[4 2 T ) NIRRT & TR sk AR &, %52
BRIEMAMNLL . AAF T NRZFRMIRSS, TREFOVAAFSHEFERFHDN, dlksia
(LA TRIFR[E DRI . All samples and goods are accepted by the Attestation of Global Compliance
(Shenzhen) Std & Tech Co., Ltd. (the “Company”) solely for testing and reporting in accordance with the
following terms and conditions. The company provides its services on the basis that such terms and
conditions constitute express agreement between the company and any person, firm or company requesting
its services (the “Clients”).
2. FH UG R TR AR TR 5 (B R fRAR[R D), AR RSO P R . RER QR
MR, RS RBAREE D AEES, AR T & BRI A g . A, 257 AL
A EN R A TR AS, 3R 7 AT R BB AR G I A N R BER A . BRAFAE SR BUR
1 PERBVEESR, BNIRARE P AR, RA AR RS WA EET S =7 e 8idi# . Any
report issued by Company as a result of this application for testing services (the “Report”) shall be issued in
confidence to the Clients and the Report will be strictly treated as such by the Company. It may not be
reproduced either in its entirety or in part and it may not be used for advertising or other unauthorized
purposes without the written consent of the Company. The Clients to whom the Report is issued may,
however, show or send it, or a certified copy thereof prepared by the Company to its customer, supplier or
other persons directly concerned. The Company will not, without the consent of the Clients, enter into any
discussion or correspondence with any third party concerning the contents of the Report, unless required by
the relevant governmental authorities, laws or court orders.
3. BRAFMRBURER ] WRBIERR 2K, BNIRE AR WS BHF R, 4825 # 7 thJo 55 210
X K5 EIE. The Company shall not be called or be liable to be called to give evidence or testimony
on the Report in a court of law without its prior written consent, unless required by the relevant
governmental authorities, laws or court orders.
4. 76 CMA frERR e, IXBHERITT WS %, ARAXN S HIEMEH . The non-CMA report
issued by AGC is only permitted to be used by the client as internal reference use and shall not be used for
public demonstration purpose.
5. R A T E RS A LA, A 7] R B AR S RCH, A BUESRIL B R AA
% . In the event of the improper use of the report as determined by the Company, the Company reserves
the right to withdraw it, and to adopt any other additional remedies which may be appropriate.
6. A AR SEAE A AT R AT IR, IR 5 AR AT A A A ERAT B RS . Samples
submitted for testing are accepted on the understanding that the Report issued cannot form the basis of, or
be the instrument for, any legal action against the Company.
7. GNP AR 2 SRS A BERE, SRR 2 AT HiE 5 22 A7 R A Bl Bt 7t 3 B A T 453
KEFiE, KAFMAT T, The Company will not be liable for or accept responsibility for any loss or
damage however arising from the use of information contained in any of its Reports or in any
communication whatsoever about its said tests or investigations.
8. # 7 BAEVAR B B P A Had A2 o A R Il iy, 2 7 e B SR A IR i BIRE 12 R 1 75 A
~ . Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to

that effect prior to submitting the sample for testing.
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9. LRl & S R R AR [E], 7 7 SC558s BE U R T SR A2 6 A R 5 AR SS 7 - The
Company is not responsible for recalling the electronic version of the original report when any revision is
made to them. The Client assumes the responsibility to providing the revised version to any interested party
who uses them.

10. 1Z I 5 SR B ANE BAR R FRAE 6 5o ANHIPFE MU A RS0 R, A EoE Ak o
ARSI AT AR A DL A2 30 4Hiﬂikﬁ“m%ﬁ%@ B AE B A B . ARMTIBOL T, &
NEANDARBAE AP BB BUE B . BIUEA A R S T e K AEMRIIRE, Ao
ARG O T A AR IS, GORAEART)AMEERGEE . MESUL . Rk, SUEf
AR RS E . i E . S . WESE SRS RAE . Aok (BT Z).
P2 o AR B At i R I AE T 4455 . Subject to the variable length of retention time for test data and
report stored hereinto as otherwise specifically required by individual accreditation authorities, the
Company will only keep the supporting test data and information of the test report for a period of six years.
The data and information will be disposed of after the aforementioned retention period has elapsed. Under
no circumstances shall we provide any data and information which has been disposed of after retention
period. Under no circumstances shall we be liable for damage of any kind, including (but not limited to)
compensatory damages, lost profits, lost data, or any form of special, incidental, indirect, consequential or
punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence),

product liability or otherwise, even if we are informed in advance of the possibility of such damages.
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TEST SETUP PHOTOS
RADIATED EMISSION TEST SETUP BELOW 1GHz
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RF CONDUCTED TEST SETUP
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End of Report
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INTERNAL PHOTOS

ANTENNA CLOSE-UP PHOTO-1
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INTERNAL VIEW OF EUT (FIGURE 2)
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INTERNAL VIEW OF EUT (FIGURE 4)
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INTERNAL VIEW OF EUT (FIGURE 6)
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FCC Test Report

Report No.: AGC06164220201FEO1

PRODUCT DESIGNATION : Smart Body Fat Scale

BRAND NAME : N/A

APPLICANT : Guangdong Welland Technology Co., Ltd.
DATE OF ISSUE : Feb. 23,2022

STANDARD(S) : FCCPart 15 Subpart B

REPORT VERSION : V1.0
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REPORT REVISE RECORD

Report Version | Revise Time Issued Date Valid Version Notes

V1.0 / Feb. 23, 2022 Valid Initial release
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1. VERIFICATION OF CONFORMITY

Applicant Guangdong Welland Technology Co., Ltd.

NO. 85 Minke East Road, Min Ying Science and Technology Park, Shiqi

Address District , Zhongshan, Guangdong, China

Manufacturer Guangdong Welland Technology Co., Ltd.

NO. 85 Minke East Road, Min Ying Science and Technology Park, Shiqi

Address District , Zhongshan, Guangdong, China

Factory Guangdong Welland Technology Co., Ltd.

NO. 85 Minke East Road, Min Ying Science and Technology Park, Shiqi

el District , Zhongshan, Guangdong, China

Product Designation Smart Body Fat Scale

Brand Name N/A

Test Model FI12019LB-B

Series Model FG2019LB-B, FI2019LB, FG2019LB, FI2019LB-A, FG2019LB-A

All the series models are the same as the test model except for the model

Difference Description
names and the color of appearance.

Measurement Procedure |ANSI C63.4: 2014

Date of test Feb. 18, 2022 to Feb. 23, 2022

Deviation No any deviation from the test method

Condition of Test Sample |Normal

Test Result Pass

Report Template AGCRT-US-IT/AC

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. for
compliance with the requirements set forth in the FCC Rules and Regulations Part 15, the measurement
procedure according to ANSI C63.4:2014. This said equipment in the configuration described in this
report shows the maximum emission levels emanating from equipment are within the compliance
requirements.

The test results of this report relate only to the tested sample identified in this report.

Prepared By h&'ﬂj” I ’

Kelly Cheng

(Project Engineer) o0 25, 208
Reviewed By %/; n l-:“
Calv.in Liu Feb. 23, 2022
(Reviewer)

- .
Approved By ‘rﬂ""’* (72

Forrest Lei
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2. SYSTEM DESCRIPTION

TEST MODE DESCRIPTION

NO. TEST MODE DESCRIPTION WORST

1 Normal Working Vv

Note: 1. V means EMI worst mode.
2. Only worst mode data recorded in the test report.

3. MEASUREMENT UNCERTAINTY

The uncertainty is calculated using the methods suggested in the “Guide to the Expression of Uncertainty
in measurement” (GUM) published by CISPR and ANSI.

- Uncertainty of Conducted Emission, Uc = 3.2 dB

- Uncertainty of Radiated Emission below 1GHz, Uc = £3.9 dB

- Uncertainty of Radiated Emission above 1GHz, Uc = +4.8 dB

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.
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4. PRODUCT INFORMATION
Housing Type Plastic and metal
Hardware Version V1.0
Software Version V1.0.0
Power Supply DC 6V by adapter
I/0 Port Information (X]Applicable [ |Not Applicable)
I/O Port of EUT
/0 Port Type Number Specific Tested With
DC IN 1 - 1
Note:
1. All the above “—” means that EUT has no cable.

2. All the cables were provided by AGC Lab.

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.
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5. SUPPORT EQUIPMENT

Report No.: AGC06164220201FEO1

Page 7 of 23

Device Type

Manufacturer

Model Name

Serial No.

Data Cable

Power Cable
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6. TEST FACILITY

Report No.: AGC06164220201FEO1
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Test Site Attestation of Global Compliance (Shenzhen) Co., Ltd
Location 1-2/F, Building 19, Junfeng Industrial Park, Chongqging Road, Heping Community,
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

TEST EQUIPMENT OF RADIATED EMISSION TEST

(Ver RA-03A)

Equipment Manufacturer Model S/IN Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 May 15,2020 | May 14, 2022
EXA Signal Aglient N9O10A | MY53470504 | Nov. 17,2021 | Nov. 16, 2022
Analyzer
EXAsignal Aglient N9O10A | MY53470504 | Nov. 17, 2021 | Nov. 16, 2022
Analyzer
Double-Ridged | £1g | NDGREN 3117 00034609 | Apr. 23,2021 | Apr. 22,2022
Waveguide Horn
Sizglezlie ETS LINDGREN 3117PA 00225134 | Sep. 03,2020 | Sep. 02, 2022
Preamplifier
ANTENNA | SCHWARZBECK | VULB9168 494 Jan. 08,2021 | Jan. 07, 2023
Test software FARA il N/A N/A N/A
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7. TEST ITEMS AND THE RESULTS

Test item Test Requirement Test Method Class/Severity Result
CONDUCTED
EMISSION FCC Part 15 Rules | ANSI C63.4 Class B N/A
RADIATED
EMISSION FCC Part 15 Rules | ANSI C63.4 Class B Pass

lia
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8. RADIATED EMISSION TEST

8.1. LIMITS OF RADIATED EMISSION TEST

Frequency Distance Maximum Field Strength Limit
(MHz) (m) (dBuV/m/ Q.P.)
30~88 3 40.0
88~216 3 43.5
216~960 3 46.0
Above 960 3 54.0

Note: The lower limit shall apply at the transition frequency.

8.2. BLOCK DIAGRAM OF TEST SETUP

System Diagram of Connections between EUT and Simulators

Biconical or Log antenna

Turntabl EUT Amplifier

\ | | 0.1M
- . | Receiver

omplian
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8.3. PROCEDURE OF RADIATED EMISSION TEST

(1) The equipment was set up as per the test configuration to simulate typical actual usage per the
user’'s manual. When the EUT is a tabletop system, a wooden turntable with a height of 0.8 meters
is used which is placed on the ground plane as per ANSI C63.4 (see Test Facility for the dimensions
of the ground plane used). When the EUT is floor-standing equipment, it is placed on the ground
plane which has a 3-12 mm non-conductive covering to insulate the EUT from the ground plane.

(2) Support equipment, if needed, was placed as per ANS| C63.4.

(3) Al /O cables were positioned to simulate typical actual usage as per ANSI C63.4.

(4) All support equipments received AC120V/60Hz power from socket under the turntable, if any.

(5) The antenna was placed at 3 meter away from the EUT as stated in FCC Part 15. The antenna
connected to the Analyzer via a cable and at times a pre-amplifier would be used.

(6) The Analyzer / Receiver quickly scanned from 30MHz to 1000MHz. The EUT test program was
started. Emissions were scanned and measured rotating the EUT to 360 degrees and positioning
the antenna 1 to 4 meters above the ground plane, in both the vertical and the horizontal
polarization, to maximize the emission reading level.

(7) The test mode(s) were scanned during the test:

(8) Recorded at least the six highest emissions. Emission frequency, amplitude, antenna position,
polarization and turntable position were recorded into a computer in which correction factors were
used to calculate the emission level and compare reading to the applicable limit and Q.P./Peak
reading is presented.

omplian
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8.4. TEST RESULT OF RADIATED EMISSION TEST

Radiated Emission below 1GHz Test at 3m Distance-Horizontal

80.0 dBu¥/m

Limit: —_—

Margin: —_—

0.0
30.000 40 50 60 70 (MHz) 300 400 500 600 700 1000.000

Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over

MHz dBuV dB dBuV/m dBuV/m dB Detector
1 60.7167 15.10 11.53 26.63 4000 -13.37 peak
2 120.5332 14.79 12.96 2775 4350 -1575 peak
3 303.2167 13.90 16.51 30.41 46.00 -1559 peak
4 * 396.9832 15.02 18.61 33.63 46.00 -12.37 peak
5
6

629.7833 15.97 17.31 33.28 46.00 -1272 peak
982.2166 13.60 22.94 3654 5400 -1746 peak
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Radiated Emission below 1GHz Test at 3m Distance-Vertical

80.0 dBu¥/m

Limit: —_—

Margin: —_—

40 I

JJM |

(=]

N
-
o
%\I
g’\

0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700 1000.000

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuVv dB dBuV/m dBuV/m dB Detector
1 429333 15.30 9.59 24 89 4000 -15.11 peak
2 65.6492 17.07 12.01 29.08 4000 -10.92 peak
3 120.5580 14.93 12.98 2791 4350 -1559 peak
B 246.6332 15.52 13.54 29.06 4600 -16.94 peak
5
6

506.9166 15.88 1719 33.07 46.00 -1293 peak
*  899.7667 14.39| 22.64 3703 4600 -897 peak

RESULT: PASS
Note:

Measurement(dBuV/m)=Reading(dBuV)+Factor(dB/m)
Factor(dB/m)=Antenna Factor(dB/m)+Cable loss(dB)+Attenuation(dB)for Attenuator

Over=Measurement-Limit
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Radiated Emission above 1GHz Test at 3m Distance-Horizontal

130 FCC Part 158

120
110
100
90
80
70
60
50

2 3 n
» * Y
40 . VO, PPN TR '-.‘rMMW
b e it oo T R " ikl LAl Ll i e e

e
YRR AR hd
30

Level[dBuV/im]

20

10 I I I I )
1G 2G 3G 4G 5G 6G

Frequency[Hz]

— PKLimit — AV Limit —— Horizontal PK
® AV Detector

1 1248.0248 37.19 -16.88 74.00 36.81 100 70 Horizontal
2 | 21241124 42.62 -11.30 74.00 31.38 100 230 Horizontal
3 2649.665 44.05 -9.60 74.00 29.95 100 100 Horizontal
4 3310.231 44.64 -8.26 74.00 29.36 100 170 Horizontal
5 | 4168.8169 46.07 -6.06 74.00 27.93 100 170 Horizontal
6 | 4922.3922 46.71 -4.79 74.00 27.29 100 100 Horizontal
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Radiated Emission above 1GHz Test at 3m Distance-Vertical

130 FCC Part 15B
120
110
100
90
80
g 70
g 60
% 50 - . .
e T i
30 [ Al Moo
20
10
0
-10 I )
1G 2G 3G 4G 5G 6G
Frequency[Hz]
— PKLimit — AV Limit — Vertical PK
% AV Detector
1 1337.0337 37.48 -16.97 74.00 36.52 100 80 Vertical
2 | 2164.1164 43.28 -11.13 74.00 30.72 100 310 Vertical
3 | 2669.1669 42.91 -9.59 74.00 31.09 100 180 Vertical
4 | 3427.2427 44.63 -7.85 74.00 29.37 100 60 Vertical
5 | 4296.8297 45.43 -5.73 74.00 28.57 100 300 Vertical
6 | 4757.3757 46.65 -4.95 74.00 27.35 100 120 Vertical

RESULT: PASS
Note:

Measurement(dBuV/m)=Reading(dBuV)+Factor(dB/m)
Factor(dB/m)=Antenna Factor(dB/m)+Cable loss(dB)+Attenuation(dB)for Attenuator
Margin= Limit-Level

All test modes had been pre-tested. The mode 1 is the worst case and recorded in the report.
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APPENDIX A: PHOTOGRAPHS OF TEST SETUP
FCC RADIATED EMISSION TEST SETUP
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APPENDIX B: PHOTOGRAPHS OF EUT
TOP VIEW OF EUT

BOTTOM VIEW OF EUT

03:5:00: 0:02:%

[T
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FRONT VIEW OF EUT

s o
?1 S

BACK VIEW OF EUT
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LEFT VIEW OF EUT

RIGHT VIEW OF EUT
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INTERNAL VIEW OF EUT (FIGURE 2)
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INTERNAL VIEW OF EUT (FIGURE 4)

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.
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INTERNAL VIEW OF EUT (FIGURE 6)

----END OF REPORT----
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1. All samples and goods are accepted by the Attestation of Global Compliance (Shenzhen) Co., Ltd (the

Conditions of Issuance of Test Reports

“Company”) solely for testing and reporting in accordance with the following terms and conditions. The company
provides its services on the basis that such terms and conditions constitute express agreement between the
company and any person, firm or company requesting its services (the “Clients”).

2. Any report issued by Company as a result of this application for testing services (the “Report”) shall be issued
in confidence to the Clients and the Report will be strictly treated as such by the Company. It may not be
reproduced either in its entirety or in part and it may not be used for advertising or other unauthorized purposes
without the written consent of the Company. The Clients to whom the Report is issued may, however, show or
send it, or a certified copy thereof prepared by the Company to its customer, supplier or other persons directly
concerned. The Company will not, without the consent of the Clients, enter into any discussion or correspondence
with any third party concerning the contents of the Report, unless required by the relevant governmental
authorities, laws or court orders.

3.The Company shall not be called or be liable to be called to give evidence or testimony on the Report in a court
of law without its prior written consent, unless required by the relevant governmental authorities, laws or court
orders.

4. In the event of the improper use of the report as determined by the Company, the Company reserves the right to
withdraw it, and to adopt any other additional remedies which may be appropriate.

5. Samples submitted for testing are accepted on the understanding that the Report issued cannot form the basis of,
or be the instrument for, any legal action against the Company.

6. The Company will not be liable for or accept responsibility for any loss or damage however arising from the
use of information contained in any of its Reports or in any communication whatsoever about its said tests or
investigations.

7.Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to that effect
prior to submitting the sample for testing.

8. The Company is not responsible for recalling the electronic version of the original report when any revision is
made to them. The Client assumes the responsibility to providing the revised version to any interested party who
uses them.

9. Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically
required by individual accreditation authorities, the Company will only keep the supporting test data and
information of the test report for a period of six years. The data and information will be disposed of after the
aforementioned retention period has elapsed. Under no circumstances shall we provide any data and information
which has been disposed of after retention period. Under no circumstances shall we be liable for damage of any
kind, including (but not limited to) compensatory damages, lost profits, lost data, or any form of special,
incidental, indirect, consequential or punitive damages of any kind, whether based on breach of contract of
warranty, tort (including negligence), product liability or otherwise, even if we are informed in advance of the

possibility of such damages.
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1. VERIFICATION OF COMPLIANCE

Applicant Guangdong Welland Technology Co., Ltd.

Address NO. 85 Minke East Road, Min Ying Science and Technology Park, Shiqi
District , Zhongshan, Guangdong, China

Manufacturer Guangdong Welland Technology Co., Ltd.

Address NO. 85 Minke East Road, Min Ying Science and Technology Park, Shiqi
District , Zhongshan, Guangdong, China

Factory Guangdong Welland Technology Co., Ltd.

Address NO. 85 Minke East Road, Min Ying Science and Technology Park, Shiqi
District , Zhongshan, Guangdong, China

Product Designation Smart Body Fat Scale

Brand Name N/A

Test Model F12019LB-B

Series Model

FG2019LB-B, FI2019LB, FG2019LB, FI2019LB-A, FG2019LB-A

Declaration of Difference

All the series models are the same as the test model except for the model
names and the color of appearance.

Date of test Feb. 18, 2022 to Feb. 23, 2022
Deviation No any deviation from the test method
Condition of Test Sample Normal

Test Result Pass

Report Template AGCRT-US-BLE/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in accordance with
the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as described in
this report is in compliance with radiated emission limits of FCC part 15.247.

Prepared By

Reviewed By

Approved By
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Kelly Cheng

(Project Engineer) Fo 528, 2022
Coffuin Ln
(Cézl\\//i'gvbél:) Feb. 23, 2022
Forrest Lei Feb. 23, 2022

(Authorized Officer)
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION
The EUT is designed as a “Smart Body Fat Scale”. It is designed by way of utilizing the GFSK technology to

achieve the system operation.
A major technical description of EUT is described as following

Operation Frequency 2.402 GHz to 2.480GHz

RF Output Power -1.617dBm (Max)

Bluetooth Version V5.0

Modulation BR [JGFSK, EDR [ ] /4-DQPSK, [ ]8DPSK
BLE XIGFSK 1Mbps [ JGFSK 2Mbps

Number of channels 40 Channel

Antenna Designation PCB Antenna (Comply with requirements of the FCC part 15.203)

Antenna Gain 0.89dBi

Hardware Version V1.0

Software Version V1.0.0

Power Supply DC 6V by battery

2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band Channel Number Frequency
0 2402 MHz
1 2404 MHz

2400~2483.5MHz

38 2478 MHz

39 2480 MHz
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2.3. RELATED SUBMITTAL(S)/GRANT(S)

This submittal(s) (test report) is intended for FCC ID: 2AP3Q-FI12019LB-B filing to comply with the FCC Part
15.247 requirements.

2.4. TEST METHODOLOGY

Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).
Radiated testing was performed at an antenna to EUT distance 3 meters.

2.5. SPECIAL ACCESSORIES
Refer to section 5.2.

2.6. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.

2.7. ANTENNA REQUIREMENT
This intentional radiator is designed with a permanently attached antenna of an antenna to ensure that no

antenna other than that furnished by the responsible party shall be used with the device.
For more information of the antenna, please refer to the APPENDIX B: PHOTOGRAPHS OF EUT.
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3. MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y +U, where expended uncertainty U is based on a standard

uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of approximately 95%.

Item Measurement Uncertainty

Uncertainty of Conducted Emission for AC Port U;,=13.1dB

Uncertainty of Radiated Emission below 1GHz U;,=14.0dB

Uncertainty of Radiated Emission above 1GHz U;,=14.8dB

Uncertainty of total RF power, conducted U,=10.8dB

Uncertainty of RF power density, conducted U;,=12.6 dB
Uncertainty of spurious emissions, conducted U:=22%
Uncertainty of Occupied Channel Bandwidth Us=22%
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4. DESCRIPTION OF TEST MODES

NO. TEST MODE DESCRIPTION
1 Low channel TX
2 Middle channel TX
3 High channel TX

Note:

1. Only the result of the worst case was recorded in the report, if no other cases.

2. For Radiated Emission, 3axis were chosen for testing for each applicable mode.

3. For Conducted Test method, a temporary antenna connector is provided by the manufacture.

Software Setting

> EIBRFGEF&-RFTester = X

COMNo. [COM1 | | OpencoM | ICName [CSTO2F25 |  Timeout(ms) |3000 Rest Chip
Freq Deviation [ [0 |KHz albrate Deviastion  TX Power Modify Power

XTAL Capactor [ [0 | | modifyxTAL Cap

Radio Test DTM Test

PHY BLE_IM v Mode |Modulated_TX v
startchannel ] [0 lesoamiz)  EndChamnel 0 (2402M2)
Sweep DeltaFreq 2 MHz Sweep Period 1 ms
Data Pacet Type
Data Packet Length 0 (Dec) Duty-<cyde(1~99) 1:
Start Stop
State Log
Radio Test DTM Test
IC Name CST92F25 CST92F25
Feeq Deviation
TX Power
PHY BLE_1M
Mode Modulated_carrier_TX
Packe Type
State
XTAL

eshng/Inspection
gthorization of AGG\The test results
e test report.
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5. SYSTEM TEST CONFIGURATION

5.1. CONFIGURATION OF TESTED SYSTEM

Radiated Emission Configure:

EUT

5.2. EQUIPMENT USED IN TESTED SYSTEM

Item Equipment Model No. ID or Specification Remark

1 Smart Body Fat Scale F12019LB-B 2AP3Q-FI2019LB-B EUT

5.3. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
15.247 (b)(3) Peak Output Power Compliant
15.247 (a)(2) 6 dB Bandwidth Compliant
15.247 (d) Conducted Spurious Emission Compliant
15.247 (e) Maximum Conducted Output Power Density Compliant
15.209 Radiated Emission Compliant
15.207 Conducted Emission Not applicable

Note: The dry Battery-powered, no emissions testing
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6. TEST FACILITY

Test Site Attestation of Global Compliance (Shenzhen) Co., Ltd
Location 1-2/F, Building 19, Junfeng Industrial Park, Chongqing Road, Heping Community,
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
Designation Number | CN1259
FCC Test Firm
Registration Number s
A2LA Cert. No. 5054.02
Description Attestation of Global Compliance (Shenzhen) Co., Ltd is accredited by A2LA

Tel: +86-755 2523 4088

TEST EQUIPMENT OF RADIATED EMISSION TEST

Equipment Manufacturer Model S/IN Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 May 15, 2021 | May 14, 2022
=Gl Aglient N9010A MY53470504 | Nov. 17, 2021 | Nov. 16, 2022
Analyzer
2.4GHz Filter EM Electronics | 2400-2500MHz N/A Mar. 23, 2020 | Mar. 22, 2022
Attenuator ZHINAN E-002 N/A Sep. 03, 2020 | Sep. 02, 2022
Horn antenna | SCHWARZBECK BBHA 9170 #768 Oct. 31,2021 | Oct. 30, 2023
Active loop
antenna ZHINAN ZN30900C 18051 May 22, 2020 | May 21, 2022
(9K-30MHz)
Double-Ridged | rq | NDGREN 3117 00034609 | Apr. 23,2021 | Apr. 22, 2022
Waveguide Horn
Rlogdvard ETS LINDGREN 3117PA 00225134 | Sep. 03,2020 | Sep. 02, 2022
Preamplifier
ANTENNA SCHWARZBECK VULB9168 494 Jan. 08,2021 | Jan. 07, 2023
Test software Tonscend JS32-RE N/A N/A N/A
(Ver.2.5)

omplian
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7. PEAK OUTPUT POWER

7.1. MEASUREMENT PROCEDURE
For peak power test:

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2. RBW=DTS bandwidth

3. VBW=3*RBW.

4. SPAN=VBW.

5. Sweep: Auto.

6. Detector function: Peak.

7. Trace: Max hold.

Allow trace to stabilize. Use the marker-to-peak function to set the marker to the peak of the emission. The
indicated level is the peak output power, after any corrections for external attenuators and cables.
7.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

PEAK POWER TEST SETUP
RF Attenuator Spectrum Analyzer
J E
O
[] Q
RF Cable
EUT
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7.3. LIMITS AND MEASUREMENT RESULT

Test Data of Conducted Output Power
Test Channel Peak Power Limits
Test Mode P Fail
(MHz) (dBm) (dBm) ass or Fai
2402 -2.072 <30 Pass
GFSK 1M 2440 -1.904 <30 Pass
2480 -1.617 <30 Pass

Test Graphs of Conducted Output Power

BE Keysight Spectrum Analyzer - Swept SA

[ SENSE:INT [ ALIGN AUTO 10:46:54 PMFeb 18,2022
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

BY3q P NN NN N

Mkr1 2.402 318 GHz
Ref 20.00 dBm -2.072 dBm

Center 2.402000 GHz Span 5.000 MHz
# ) #VBW 5.0 MHz Sweep 1.066 ms (1000 pts)

[y sTaTUS
Test Graph_LE1M_ANT1_2402_1Mbps_Peak Power

7 ,\)P\I‘ \I’—{/w AN
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i Keysight Spectrum Analyzer - Swept SA

RL RF [50Q AC CORREC SENSE:INT] | ALIGN AUTO

Center Freq 2.440000000 GHz . Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 40 dB

Mkr1 2.440 328 GHz
19 dBdiv Ref 20.00 dBm -1.904 dBm

#VBW 5.0 MHz Sweep 1.066 ms (1000 pts)

%STATUS
Test_ Graph_LE1M_ANT1_2440 1Mbps_Peak Power

BE Keysight Spectrum Analyzer - Swept SA
d RL RF 50Q AC SENSE:INT] ALIGN AUTO 10:53:13 PMFeb 18, 2022
Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

I1_0 dBidiv. Ref 20.00 dBm

#VBW 5.0 MHz Sweep 1.066 ms (1000 pts)

Test Graph_LE1M_ANT1_2480_1Mbps_Peak Power

‘"\‘Ded\cated(Lfestiﬂg/\nspect\on
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8. BANDWIDTH

8.1. MEASUREMENT PROCEDURE
6dB bandwidth:
1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 kHz, VBW =3 X RBW.
4. Set SPA Trace 1 Max hold, then View.

Report No.: AGC06164220201FE02
Page 15 of 42

Occupied bandwidth:

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set Span = approximately 2 to 5 times the 20 dB bandwidth, centered on a hoping channel
The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW and video
bandwidth (VBW) shall be approximately three times RBW; Sweep = auto; Detector function = peak

4. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to ANSI C63.10 for compliance to FCC PART 15.247 requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
The same as described in section 7.2.

8.3. LIMITS AND MEASUREMENT RESULTS

Test Data of Occupied Bandwidth and DTS Bandwidth
Test Channel 99% Occupied -6dB Limits _
Test Mode (MHz) Bandwidth (MHz) | Bandwidth (MHz) | (MHz) Pass or Fail
2402 1.128 0.898 =0.5 Pass
GFSK 1M 2440 1.141 0.900 =0.5 Pass
2480 1.156 0.894 =0.5 Pass
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Test Graphs of Occupied Bandwidth

BE Keysight Spectrum Analyzer - Occupied BW o & =)
J Q C RREC | SENSE:INT] [ ALIGN AUTO 10:46:28 PMFeb 18, 2022
Center Freq: 2.402000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS
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2.402000000 GHz

Center 2402 GHz ) Span 3 MHz
#VBW 100 kHz Sweep 4.133ms

Occupied Bandwidth Total Power 4.44 dBm
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Transmit Freq Error 7.133 kHz OBW Power 99.00 %

x dB Bandwidth 1.430 MHz x dB -26.00 dB
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—»— Trig: FreeRun Avg|Hold: 10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

Center Freq
2.440000000 GHz

Span 3 MHz
#VBW 100 kHz Sweep 4.133 ms

Occupied Bandwidth Total Power 4.62 dBm
1.1414 MHz Freq Offset

Transmit Freq Error 6.174 kHz OBW Power 99.00 % O
x dB Bandwidth 1.466 MHz x dB -26.00 dB
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[ KeyslghtSpedrum Analyzer Occupled BW [folcr-|===]
AC CORREC | SENSE:INT [ ALIGN AUTO 10:52:45 PM Feb 18, 2022
Center Freq 2 480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Center Freq
2.480000000 GHz

Center 248 GHz Span 3 MHz
#VBW 100 kHz Sweep 4.133 ms

Occupied Bandwidth Total Power 5.11 dBm

1.1564 MHz FreqOffset
Transmit Freq Error 8.035 kHz OBW Power 99.00 % Ol
x dB Bandwidth 1.501 MHz x dB -26.00 dB

IMSG % STATUS

Test Graph LE1M_ANT1_ 2480 1Mbps_OBW
Test Graphs of DTS Bandwidth

BE Keysight Spectrum Analyzer - Occupied BW =R
[ SENSE:INT] [ ALIGN AUTO 10:46:38 PMFeb 18,2022
Center Freq: 2.402000000 GHz Radio Std: None Frequency
—»— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.402099 GHz

#VBW 300 kHz

Occupied Bandwidth Total Power 4.93 dBm
1.2066 MHz

Transmit Freq Error -3.730 kHz OBW Power

x dB Bandwidth 898.1 kHz x dB

s [Cgsmwmus
Test_Graph_LE1M_ANT1_2402_1Mbps_DTSBW
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[ KeyslghtSpedrum Analyzer Occupled BW [folcr-|===]
AC CORREC | | SENSE:INT [ ALIGN AUTO 10:51:09 PM Feb 18, 2022

Center Freq 2 440000000 GHz Center Freq: 2.440000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.440096 GHz
Ref 30.00 dBm -2.8047 dBm

Frequency
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2.440000000 GHz

Center 2.44 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 5.07 dBm

1.2179 MHz FreqOffset
Transmit Freq Error -4.768 kHz OBW Power 99.00 % Ol
x dB Bandwidth 899.5 kHz x dB -6.00 dB

IMSG %STATUS
Test_Graph_LE1M_ANT1_2440_1Mbps_DTSBW

B Keysight Spectrum Analyzer - Occupied BW o[- sl
d RL RF AC [ [ SENSE:INT [ ALIGN AUTO 10:52:56 PMFeb 18, 2022
Center Freq: 2.480000000 GHz Radio Std: None
—»— Trig: FreeRun Avg|Hold: 10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

2.480000000 GHz

Center 2.48 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 5.45 dBm

1.2347 MHz Freq Offset
Transmit Freq Error -2.638 kHz OBW Power 99.00 % Wik
x dB Bandwidth 894.2 kHz x dB -6.00 dB

EﬁSTATUS
Test_Graph_LE1M_ANT1_2480_ 1Mbps_DTSBW
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9. CONDUCTED SPURIOUS EMISSION

9.1. MEASUREMENT PROCEDURE
1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Trace 1 Max hold, then View.
Note: The EUT was tested according to ANSI C63.10 for compliance to FCC PART 15.247 requirements.

9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
The same as described in section 7.2.

9.3. MEASUREMENT EQUIPMENT USED
The same as described in section 6.

9.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT

Measurement Result

Applicable Limits
Test Data Criteria

In any 100 kHz Bandwidth Outside the

frequency band in which the spread spectrum
intentional radiator is operating, tne radio frequency At least -20dBc than the reference
power that is produce by the intentional radiator shall level PASS
be at least 20 dB below that in 100KHz bandwidth

within the band that contains the highest level of the
desired power.
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Test Graphs of Spurious Emissions in Non-Restricted Frequency Bands

BE Keysight Spectrum Analyzer - Swept SA

SENSE:INT] [ ALIGN AUTO 10:47:18 PMFeb 18, 2022
Avg Type: Log-Pwr
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PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10/10
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10 dBidiv~ Ref 20.00 dBm
Log

Stop 2.390 GHz
#VBW 300 kHz Sweep 226.0 ms (30000 pts

[%STATUS
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i Keysight Spectrum Analyzer - Swept SA
RL RF ‘ 50Q AC CORREC SENSE:INT|
Center Freq 13.741750000 GHz )
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Avg|Hold:>10/10
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i Keysight Spectrum Analyzer - Swept SA

X RF Q AC SENSE:INT] | ALIGN AUTO
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i Keysight Spectrum Analyzer - Swept SA

§ RL RF [50Q AC CORREC SENSE:INT| | ALIGN AUTO
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l Keysight Spedrum Analyzer Swept SA

| SENSE:INT [ ALIGN AUTO 10:54:10 PMFeb 18,2022
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Test Graphs of Band Edg_ge Emissions in Non-Restricted Frequency Bands

BE Keysight Spectrum Analyzer - Swept SA
g RL RF [ 500
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10. MAXIMUM CONDUCTED OUTPUT POWER SPECTRAL DENSITY

10.1. MEASUREMENT PROCEDURE
(1). Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
(2). Set the EUT Work on the top, the middle and the bottom operation frequency individually.
(3). Set the SPA Trace 1 Max hold, then View.

Note: The method of PKPSD in the KDB 558074 item 8.4 was used in this testing.

10.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer to Section 7.2.

10.3. MEASUREMENT EQUIPMENT USED
Refer to Section 6.

10.4. LIMITS AND MEASUREMENT RESULT

Test Data of Conducted Output Power Spectral Density
Test Channel Power density Limit :
Test Mode P Fail
(MHz) (dBm/3kHz) (dBm/3kHz) assorra
2402 -17.500 <8 Pass
GFSK 1M 2440 -17.424 <8 Pass
2480 -16.991 <8 Pass

Test Graphs of Conducted Output Power Spectral Density

l Keysight Spectrum Analyzer SweptSA
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i Keysight Spectrum Analyzer - Swept SA
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11. RADIATED EMISSION

11.1. MEASUREMENT PROCEDURE

1. The EUT was placed on the top of the turntable 0.8 or 1.5 meter above ground. The phase center of the
receiving antenna mounted on the top of a height-variable antenna tower was placed 3 meters far away
from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to determine the
position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emissions field strength of both horizontal and vertical polarization.

4. For each suspected emission, the antenna tower was scan (from 1 M to 4 M) and then the turntable was
rotated (from 0 degree to 360 degrees) to find the maximum reading.

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth under
Maximum Hold Mode.

6. For emissions above 1GHz, use 1MHz RBW and 3MHz VBW for peak reading. Place the measurement
antenna away from each area of the EUT determined to be a source of emissions at the specified
measurement distance, while keeping the measurement antenna aimed at the source of emissions at each
frequency of significant emissions, with polarization oriented for maximum response. The measurement
antenna may have to be higher or lower than the EUT, depending on the radiation pattern of the emission
and staying aimed at the emission source for receiving the maximum signal. The final measurement
antenna elevation shall be that which maximizes the emissions. The measurement antenna elevation for
maximum emissions shall be restricted to a range of heights of from 1 m to 4 m above the ground or
reference ground plane.

7. When the radiated emissions limits are expressed in terms of the average value of the emissions, and
pulsed operation is employed, the measurement field strength shall be determined by averaging over one
complete pulse train, including blanking intervals, as long as the pulse train does not exceed 0.1 seconds.
As an alternative (provided the transmitter operates for longer than 0.1 seconds) or in cases where the
pulse train exceeds 0.1 seconds, the measured field strength shall be determined from the average
absolute voltage during a 0.1 second interval during which the field strength is at its maximum values.

8.1f the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not have 3 dB
margin will be repeated one by one using the quasi-peak method for below 1GHz.

9. For testing above 1GHz, the emissions level of the EUT in peak mode was lower than average limit (that
means the emissions level in peak mode also complies with the limit in average mode), then testing will be
stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in average
mode again and reported.

10. In case the emission is lower than 30MHz, loop antenna has to be used for measurement and the
recorded data should be QP measured by receiver. High - Low scan is not required in this case.
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11.2. TEST SETUP
Radiated Emission Test-Setup Frequency Below 30MHz

I | RX Antenna

|- 3m |

Metal Full Soldered Ground Plane

==

00 —

Spectrum Analyzer / Receiver

System Simulator

RADIATED EMISSION TEST SETUP 30MHz-1000MHz
RX Antenna

Ant. feed
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- - Spectrum Analyzer i
System Simulator P lyzer / Receiver

RADIATED EMISSION TEST SETUP ABOVE 1000MHz

0
Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé/X i eshng/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written/ Agthorization of AGG\The test results

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15da gafte e af
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc-cert.com. g&

oy

2
e

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc-cert.com  Web: http://cn.agc-cert.com/

e test report.



®
A\GC Report No.: AGC06164220201FE02

Page 30 of 42

11.3. LIMITS AND MEASUREMENT RESULT
15.209 Limit in the below table has to be followed

Frequencies Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009~0.490 2400/F (kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Note: All modes were tested for restricted band radiated emission, the test records reported below are the worst
result compared to other modes.

11.4. TEST RESULT

Radiated emission below 30MHz
The amplitude of spurious emissions from 9kHz to 30MHz which are attenuated more than 20 dB below the
permissible value need not be reported.
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Radiated emission from 30MHz to 1000MHz

EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 3 Antenna Horizontal
80.0 dBuV/m
Limit: —_—
Margin: —
I
40 I [

C
>
%
éy

0.0
30.000 40 50 60 70 (MHz) 300 400 500 600 700 1000.000

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuV/m dBuV/m dB Detector
1 40.8924 13.29 9.97 23.26 40.00 -16.74 peak
2 70.4167 13.99 11.94 2593 4000 -14.07 peak
3 133.4667 14.93 12.75 2768 4350 -15.82 peak
B 354 9500 15.58 17.67 33.25 46.00 -12.75 peak
5
6

629.7833 15.47 17.31 3278 4600 -13.22 peak
* 893.3000 15.39 2264 3803 4600 -797 peak

RESULT: PASS
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EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 3 Antenna Vertical
80.0 dBuV/m
Limit: _—
Margin: —
|
40 I [

N

0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700 1000.000

Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over

MHz dBuVv dB dBuV/m dBuV/m dB Detector
1 65.5666 16.61 12.00 2861 4000 -11.39 peak
2 914333 17.00 9.70 26.70 4350 -16.80 peak
3 143.1666 14.86 12.91 2777 4350 -1573 peak
B 280.5833 14.39 14 .93 29.32 4600 -16.68 peak
5
6

603.9166 15.29 19.96 3525 46.00 -10.75 peak
*  899.7667 15.39 2264 3803 4600 -797 peak

RESULT: PASS
Note:

1. Factor=Antenna Factor + Cable loss, Over=Measurement-Limit.
2. All test modes had been tested. The mode 3 is the worst case and recorded in the report.
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Radiated emission above 1GHz

EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 1 Antenna Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin value Tiog
(MHz) (dBpVv) (dB) (dBpVim) (dBpVim) (dB)
4804.000 43.46 0.08 43.54 74 -30.46 peak
4804.000 35.35 0.08 35.43 54 -18.57 AVG
7206.000 38.64 2.21 40.85 74 -33.15 peak
7206.000 31.27 2.21 33.48 54 -20.52 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 1 Antenna Vertical
Frequency Meter Reading Factor Emission Level Limits Margin RN
(MHz) (dBuv) (dB) (dBuVim) (dBuVim) (dB)
4804.000 44.41 0.08 44.49 74 -29.51 peak
4804.000 34.87 0.08 34.95 54 -19.05 AVG
7206.000 38.25 2.21 40.46 74 -33.54 peak
7206.000 30.66 2.21 32.87 54 -21.13 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
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EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 2 Antenna Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin AR
(MHz) (dBuVv) (dB) (dBuVim) (dBuVim) (dB)
4880.000 44.68 0.14 44.82 74 -29.18 peak
4880.000 35.72 0.14 35.86 54 -18.14 AVG
7320.000 39.75 2.36 4211 74 -31.89 peak
7320.000 31.57 2.36 33.93 54 -20.07 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 2 Antenna Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuv) (dB) (dBuVim) (dBuVim) (dB)
4880.000 45.14 0.14 45.28 74 -28.72 peak
4880.000 38.08 0.14 38.22 54 -15.78 AVG
7320.000 4042 2.36 42.78 74 -31.22 peak
7320.000 32.47 2.36 34.83 54 -19.17 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
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EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 3 Antenna Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin AR
(MHz) (dBuVv) (dB) (dBuVim) (dBuVim) (dB)
4960.000 44.69 0.22 4491 74 -29.09 peak
4960.000 35.44 0.22 35.66 54 -18.34 AVG
7440.000 38.77 2.64 41.41 74 -32.59 peak
7440.000 2942 2.64 32.06 54 -21.94 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 3 Antenna Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuv) (dB) (dBuVim) (dBuVim) (dB)
4960.000 42.89 0.22 43.11 74 -30.89 peak
4960.000 34.07 0.22 34.29 54 -19.71 AVG
7440.000 38.62 2.64 41.26 74 -32.74 peak
7440.000 29.77 2.64 32.41 54 -21.59 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.

RESULT: PASS
Note:

The amplitude of other spurious emissions from 1G to 25 GHz which are attenuated more than 20 dB below the
permissible value need not be reported.
Factor = Antenna Factor + Cable loss - Amplifier gain, Margin=Level-Limit.
The “Factor” value can be calculated automatically by software of measurement system.
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EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%

Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 1 Antenna Horizontal

RESULT: PASS
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EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%

Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 1 Antenna Vertical

RESULT: PASS
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EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%

Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 3 Antenna Horizontal

Test Graph for Peak Measurement
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RESULT: PASS
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EUT Smart Body Fat Scale Model Name F12019LB-B
Temperature 21.8° C Relative Humidity 58%

Pressure 960hPa Test Voltage Normal Voltage
Test Mode Mode 3 Antenna Vertical

Test Graph for Peak Measurement
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RESULT: PASS
Note: The factor had been edited in the “Input Correction” of the Spectrum Analyzer.
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12. LINE CONDUCTED EMISSION TEST
12.1. LIMITS OF LINE CONDUCTED EMISSION TEST

Maximum RF Line Voltage
Frequency
Q.P.( dBuV) Average( dBuV)
150kHz~500kHz 66-56 56-46
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Note:
1. The lower limit shall apply at the transition frequency.
2. The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz.

12.2. BLOCK DIAGRAM OF LINE CONDUCTED EMISSION TEST

EUT & Support Units

\ | 80cm =80cm
40cm
p—
]
LISN
80Lm

O o
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12.3. PRELIMINARY PROCEDURE OF LINE CONDUCTED EMISSION TEST

1.

o0k wN

®

The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. When the EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is
placed on the ground plane as per ANSI C63.10 (see Test Facility for the dimensions of the ground plane
used). When the EUT is a floor-standing equipment, it is placed on the ground plane which has a 3-12 mm
non-conductive covering to insulate the EUT from the ground plane.

Support equipment, if needed, was placed as per ANSI C63.10.

All /O cables were positioned to simulate typical actual usage as per ANSI C63.10.

All support equipment received AC120V/60Hz power from a LISN, if any.

The EUT received DC 5V power from adapter which received AC120V/60Hz power from a LISN.

The test program was started. Emissions were measured on each current carrying line of the EUT using a
spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two monitoring
points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1 connected to
Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1 connected to a 50
ohm load and Line 2 connected to the Analyzer / Receiver.

Analyzer / Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.

During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) were scanned during the preliminary test.

Then, the EUT configuration and cable configuration of the above highest emission level were recorded for
reference of final testing.

12.4. FINAL PROCEDURE OF LINE CONDUCTED EMISSION TEST

1.
2.

3.

EUT and support equipment was set up on the test bench as per step 2 of the preliminary test.

A scan was taken on both power lines, Line 1 and Line 2, recording at least the six highest emissions.
Emission frequency and amplitude were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit. If EUT emission level was less —
2dB to the A.V. limit in Peak mode, then the emission signal was re-checked using Q.P and Average
detector.

The test data of the worst case condition(s) was reported on the Summary Data page.

12.5. TEST RESULT OF LINE CONDUCTED EMISSION TEST

N/A

Note: The dry Battery-powered, no emissions testing
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APPENDIX A: PHOTOGRAPHS OF TEST SETUP

Refer to the Report No.: AGC06164220201AP01

APPENDIX B: PHOTOGRAPHS OF EUT
Refer to the Report No.: AGC06164220201AP02

----END OF REPORT----
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1. All samples and goods are accepted by the Attestation of Global Compliance (Shenzhen) Co., Ltd (the

Conditions of Issuance of Test Reports

“Company”) solely for testing and reporting in accordance with the following terms and conditions. The company
provides its services on the basis that such terms and conditions constitute express agreement between the
company and any person, firm or company requesting its services (the “Clients”).

2. Any report issued by Company as a result of this application for testing services (the “Report”) shall be issued
in confidence to the Clients and the Report will be strictly treated as such by the Company. It may not be
reproduced either in its entirety or in part and it may not be used for advertising or other unauthorized purposes
without the written consent of the Company. The Clients to whom the Report is issued may, however, show or
send it, or a certified copy thereof prepared by the Company to its customer, supplier or other persons directly
concerned. The Company will not, without the consent of the Clients, enter into any discussion or correspondence
with any third party concerning the contents of the Report, unless required by the relevant governmental
authorities, laws or court orders.

3.The Company shall not be called or be liable to be called to give evidence or testimony on the Report in a court
of law without its prior written consent, unless required by the relevant governmental authorities, laws or court
orders.

4. In the event of the improper use of the report as determined by the Company, the Company reserves the right to
withdraw it, and to adopt any other additional remedies which may be appropriate.

5. Samples submitted for testing are accepted on the understanding that the Report issued cannot form the basis of,
or be the instrument for, any legal action against the Company.

6. The Company will not be liable for or accept responsibility for any loss or damage however arising from the
use of information contained in any of its Reports or in any communication whatsoever about its said tests or
investigations.

7.Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to that effect
prior to submitting the sample for testing.

8. The Company is not responsible for recalling the electronic version of the original report when any revision is
made to them. The Client assumes the responsibility to providing the revised version to any interested party who
uses them.

9. Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically
required by individual accreditation authorities, the Company will only keep the supporting test data and
information of the test report for a period of six years. The data and information will be disposed of after the
aforementioned retention period has elapsed. Under no circumstances shall we provide any data and information
which has been disposed of after retention period. Under no circumstances shall we be liable for damage of any
kind, including (but not limited to) compensatory damages, lost profits, lost data, or any form of special,
incidental, indirect, consequential or punitive damages of any kind, whether based on breach of contract of
warranty, tort (including negligence), product liability or otherwise, even if we are informed in advance of the

possibility of such damages.

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.
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1. PRODUCT INFORMATION

RF EXPOSURE EVALUATION

Product Description Smart Body Fat Scale

Test Model F12019LB-B
Series Model FG2019LB-B, FI2019LB, FG2019LB, FI2019LB-A, FG2019LB-A
FCCID 2AP3Q-FI2019LB-B

2. EVALUATION METHOD

According to 447498 D01 General RF Exposure Guidance v06
The 1-g and 10-g SAR test exclusion thresholds for 100 MHz to 6 GHz at test separation
distances < 50 mm are determined by:
[(max. power of channel, including tune-up tolerance, mW)/(min. test separation distance,
mm)] -[Vf(GHz)] < 3.0 for 1-g SAR and < 7.5 for 10-g extremity SAR.

Where f(GHz) is the RF channel transmit frequency in GHz

Power and distance are rounded to the nearest mW and mm before calculation

3. CALCULATION

BLE

Pt=-1.617dBm=0.69mW

The value of the Maximum output power Pt is referred to the test report of the CFR47
§15.247.

The result for RF exposure evaluation SAR=(0.69mW /5mm) .[v2.480(GHz)]=0.22<3.0 for
1-g SAR and < 7.5 for 10-g extremity SAR.

4. CONCLUSION

The SAR evaluation is not required.
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EXTERNAL PHOTOS
TOP VIEW OF EUT

BOTTOM VIEW OF EUT
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FRONT VIEW OF EUT
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LEFT VIEW OF EUT
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